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AMIRKARBIR UNIVERSITY OF TECHNOCLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTLCR

NAME OF CO. PAVAN CO. SAMFLE NO.: L1 NC.2 aging
KIND OF TEST TENSILE TEST 960927304 SUPERVISOR: Or . ALIZADEH(T=
MATERTAL : ELASTOMER File mame : PAR\TELASTOMER P
MEMSION{mm] :
SARAMETER
3egin C- ~ModuTus 2.1 N/mm? Prg-load Fv 0
Emd E-Modulus 1 0.2 N/ mm® Test spesc 200
Digital gauge Tength: 8B M Speed up to Rp,Rel: 200
Test Tength Lv 50 mm
TEST RESULT :
A f-pasfU.T.8) Strain gt fracture Thickness @ WiGth &
4!t £ nn ki
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AMIRKABIR UNIVERSITY OF TEOCHNOLOGY
MECHANTICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALTTY CONTROL RESEARCH CENTER

NAME OF OO SAMPLE HO.: L2 NC.2 aging
~IND OF TEST SUPZRVISOR ALIZADEA{Te" : 65438441 )
1A 1AL F3le mame HARNTELASTOMER PAR
DIMENSION O }
Qra-Toad Fy : O N/mm®
Test spead N mm i min
Speed up to Rp,Rel: 200 mm/min

fi  Femaxiy.8) 31.zir g frazrars Thicknessoa Width B
s/t 3 m m

e e e
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AMIRKARBRTIR UNIVERSITY OF TECHNOLOGY

MECHANTCAL ENGINEERING FACULTY

STRENGTH OF MATERIALS 2 QUALITY CONTRO

L RESEARCH CENTER

NAME OF 20, PAVAN €D, SAMPLE NC.: L2 NO,Z
AIND QF TEST TENSILE TEST 36091204 SUPERVIROR: oir 4
MATERTA ELASTOMER Fite pame ; PAR
QIMENSION (mm)
FARAMETER
Begin E-Moguluz 1 0,1 NSmm?2 Srz=Toad Fv
Eng E-Modulus 1 0.2 N/ mm® Te=T zpsed :
5 I B = 3 e Y x, = a g B
Digital gaugs lang: g3 i Spead up to Rp,Rel:
est ‘engin o S rem
TEST RESULTS
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AMIRKABIR UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. PAVAN €O, SAMPLE NO.: L4 NO.2 aging

KIND OF TEST TENSILE TEST $S60391304 SUPE pV 33 : Dr.ALIZADEH(T27:66498441)
MATERTAL ELASTOMER File name : PARNTELASTOMER “AP

DIMENS ION{mm)

DARAMETER

Regin F~Mudu1us 1 0 N/mm Pre-Toad Fv 2 N/rom?

End E-Modulus 1 0.2 N/mm® Test spesd : 200C mm/min
Dwg1ta1 gauge Tength: 80 mm Spsed up to Rp,Rel: 200 mm/min
Test Tangth Lv 540 mm

TEST RESULTS
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AMIRKABR TR UNIVERSITY OF TECHNOLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

WAME Or CO. + PAVAN CO. SAMPLE NGO F NG, 2 BgiNng
KIND GF TEST : TENSILe TEST 36CS" 304 SUPERVISOR Gr ALTZADEH{Te] ;864584
MATERTA ELASTOMER File name : PARNTELASTOMER PAR
'} l"v![‘r\‘s? WL TR
PARAMET R
Begin =-Moduius S fo /T2 Pre-Toad Fy a NJmm*
Log E-toduius 1 G 2 Nimm2 Test speEed paln
Tigital gaugse ‘ength: &0 T Spesd wp 1o Bp,R=si Z20 mm/min
TesT -El'igT Mmooy 50 i
TEST REBULTS .
n --'ax[u.-.: Seeare gt Sralture TRGENESS 4 Wigth §
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AMIRKABIR UNIVERSITY OF TECHNOLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH CF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. . PAYAN CO. SAMPLE NO.: L1 NO.3

KIND OF TEST : TENSILEZ TEST 236091304 SUPERVISOR: Dr.ALIZADEH(Tel:66498441)
MATERIAL : ELASTOMER File name : PAR\TELASTOMER PAR
DIMENSION(mm) :

PARAMETER

Begin E-Modulus 1 o 3 N/mm?2 Pre-load Fv : 0 N/mm?2

End E-Modulus 1 ol N/mm? Test speed : 200 mm/min
Digital gauge Tength: 80 mm Speed up to Rp,Rel: 200 mm/min
Test Tength Lv . 50 mim

TEST RESULTS
n  F-max(U,T.8) Strain a7 fracture  Thickness 2 Width b
N/ nm? 5 B om

10 26.0 a0 .5 5.0

itrocc o Hesml

o il a9 2e0 o0

Zwick PC - Software 27005




"AMIRKARBRIR UNIVERSITY OF TECHNOLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. PAVAN COC. SAMPLE NC.: L2 NO.3
KIND OF TEST TENSILE TEST 98091304 SUPERVISOR: Dr.ALIZADEH{(Te]1:654934417)
MATERIAL : LASTOMER File name PARNTELASTOMER PAR
DIMENSION{mm):
PARAMETER
Begin E-Modulus 1 G.1 N/mm?* Pre-load Fv 0 N/mm?
End E-Modulus 1 B N /mm?2 Test speed : 206 mm/min
Digital gauge Tength: &0 mm Speed up to Rp,Rel: 200 mm/min
Test Tength Lv : 50 mim
TEST RESULTS
n Femax{U.7.8) %trewr gt fractuce Thickness 8 Width b
K/nat . an m
g 6.7 £Te 2.3 5.0
iiroce in Hisel
4
-
.!. .-
18- 4
,
F N +
'-fd.-‘- LRI AN A
' B =8 ?ﬁ? %fE £ED
Zwick PC - Software Z7005
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"AMIRKABIR UNIVERSITY OF TECHNOLOGY
MECHANICAL ENGINEERING FACULTY
STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO, : PAVAN CC. SAMPLE NC.: L3 NO.2
KIND OF TEST : TENSILE TEST 986091304 SUPERVISOR: Dr,ALIZADEH{Te1:66438
MATERIAL - ELASTOMER File name : PAR\TELASTOMER PAFR
DIMENSION(mm):
PARAMETER
Begin E-Moduius 1 ; 0.1 N/mm?® Pre-load Fv 3) N/mm?
End E-Modulus 1 : 0.2 N/mm?2 Test speed 200 mm/min
Cigital gauge Tength: 80 mm Spsed up to Rp,Rei: 200 mm/min
Test Tength Ly : B0 I
TEST RESULTS
N F-max(V.7.8) faracc g feasiure Thickness @ Widih b
klnm? mn Lt
2 5.8 289 2.3 5.7
LTrass N Nimwd
_r'f-
Fa
8=
./ 4
rs A
F'd
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5= F
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- = 2LT3EN B &
e 1P x a8 £0n

Iwick PC - Safiware Z7005




"AMIRKABIR UNIVERSITY OF TECHNOLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CQ, : PAVAN CO. SAMPLE NO.,: L4 NO,3
KIND OF TEST : TENSILE TEST 96031304 SUPERVISOR: Dr.ALIZADEH(Tel:66438441)
MATERIAL . ELASTOMER File name : PAR\TELASTOMER PAR
DIMENSION(mm): ‘
PARAMETER
Begin E-Modulus 0.1 N/mm? Pre-lcad Fv : D N/mm2
End E-Modulus 1 :. (Y, 2 'mm? Test speed : 200 mm/min
Digital gauge length: 80 mm Speed up to Rp,Rel: 200 mm/min
Test Tength Lv . BQ I
TEST RESULTS
n Fmax{V.5.8) S:rgir 30 fragiurz Thicknessa  Width b
¥fnn? i LT i
7 %88 03 2.6 5.7
Lirase im Hesnl
- 7
BT
£
__1(.‘ = ‘v"
.P‘_.
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b= hd
- : i.‘_' =
o ; - S
- R ftraim in 4
. 0 150 W ATy {AE )]

Zwick PC - Software Z7005
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*"AMIRKABIR UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. PAVAN CO.
KIND OF TEST TENSILE TEST 96091304
MATERIAL ELASTOMER

DIMENSION{mm):

L5 NO.3
Dr.ALIZADEH(Tel:66498441)
PARNTELASTOMER PAR

SAMPLE NO.:
SUPERVISOR:
File name

PARAMETER
Begin E-Modulus 1 0.1 N/mm?2 Pre-lcad Fv 0 N /mm?
End E-Modulus 1 : 0.2 N/mm?2 Test speed : 200 mm/min
Digital gauge length: 380 mm Speed up to Rp,Rel: 200 mm/min
Test length Lv : B0 mimn
TEST RESULTS
Ao F-max{U.7.8) Sirain & frastuce Thickness 3 Width D
8ant § i e
(5] 7.3 4 2.5 8.7
Lfrese in Himms
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T 13t k3 L 2
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AMIRKABIR UNIVERSITY OF TECHNOLOGY
MECHANTICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. ¢ PAVAN CO, SAMPLE NO.: L1 NO.3 aging

KIND OF TEST TENSILE TEST 26031304 SUPERVISOR: Dr.ALIZADEH(Tel:66438441)
GATERIAL ELASTOMER File nhame : PAR\TELASTOMER PAR
DIMENSION mm)

PARAMETER -

8egin c-Modulus g.1 NSmm? Pre-ioad Fv : 0 N/mm?2

£nd E-Modulus 1 = 0.2 N/ mm? Test speed : 200 mm/mn
Digital gauge Tength: 80 mim Speed up to Rp,Rel: 200 mm/min
Tesi Tengin Lv v 50 mm

TEST RESULTS
no F-pax{V.7.8) Straie &t fractuce Thickness @ Width b
s/mnt ¥ an mm

——— R —— PR ——

29 3.2 wal 2.5 §.0

Lipoco in Armme
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L vt 28N
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AMIRKABIR UNIVERSITY OF TECHNOLOGY
MECHANTCAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

i ,ﬁIJ{F

OF

CO, . SAMPLE INO, L2 NOL.3
o e e T iy = W = Fn S T, T A M =
KIND QF TEST @ SUPERV IO Dy, ALIZA .
WMATERTA Faie fname PAR:_:;A B
OIMENSIONImm)
PARAMETER
ey - R . o
Begin E-Moduu Sre-ioad Fv ¢ 0
I R I T Tz cpoed 200
LS WHTA s D | St e P4 g WA
- =~ m .
Digital gauge Speed up to Rp,Rel: 200
Teat Tengiin Ly
TEST RESULTS 2
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AMIRKABIR UNIVERSITY OF TECHNOLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CC. : PAVAN CO, SAMPLE NO.: L3 NG.3 aging
KIND ©F TEST : TENSILE TEST 86091304 SUPERVISOR: Dr.ALIZADEH{Te1:66498441)
MATERIAL : ELASTOMER File name : PARNTELASTOMER PAR
DIMENSION{mm) :
PARAMETER
Begin E-Modulus 7 0.1 N/mm? Pre-load Fv : 0 N/mm?2
End E-Moduius | : 0.2 N/ mm2 Test speed : 200 mm,/min
Digital gauge length: 80 mm Speed up to Rp,Rel: 200 mm/min
Test length Lv : 50 mm
TEST RESULTS
n Fepan[U.T.8) Stratn ar fracturs Thickness @ Width b
\/om? 1 b o
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Strece in Hamsd
o
i
F
»
7 o EN Woe
Twiol 36 - Safrware 27005 - -




Ay

' AMIRKABIR UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. PAVAN CO. SAMPLE NOC, L4 NO.3 aging
KIND OF TEST TENSILE TEST 96091304 SUPERVISOR: Dr.ALIZADEH{Tel1:66498441)
MATERTAL ELASTOMER File name PARNTELASTOMER PAR
OIMENSION (mm) -
PARAMETER
Begin E- Wodu1u~ 1 0.1 N/mm?2 Pre-load Fv 0 N/mm?2
End E-Modulus 1 6.2 N/mm?2 Test speed 200 mm/min
Digital gauge length: 80 mm Speed up to Rp, R91 200 mm/min
Test JTengith Lv 50 mm
TEST RESULTS
n Femax(U.T.8) Strain &t fracture  Thickness & Wigih b
N/mm? 2 nm mm
31 24.3 418 2.3 ]
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"AMIRKABTR UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF COC. : PAVAN CO. SAMPLE NO.: L5 NO.3 aging

KIND OF TEST : TENSILE TEST 960913C4 SUPERVISOR: Dr.ALIZADEH(Tel:66498441)
MATERIAL : ELASTOMER File name : PAR\TELASTOMER PAR
DIMENSION{mm):

PARAMETER

Begin E-Modulus 1 0.1 N/mm? Pre-load Fv 0 N/mm?2

End E-Modulus 1 1 0.2 N/mm? Test speed : 200 mm/min
Digital gauge length: &0 mm Speed up to Rp,Rel: 200 mm/min
Test length Lv . 50 i

TEST RESULTS
n F-max(U.T.8) Siracc 3t fracture  Thickness a Width b
N/mn? 3 i "
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